CANALTA CONTROLS LTD.

&?ﬁ J Meter Tube / Orifice Fitting Inspection Report
FITTING L Jart Murmbor 260RFOCO480-VYODWFTT Seriz] Number E}{é = 127 Dete Anec W/
Sody Heat Number 507y Top Housing Heat Number £ SR - Ovzrall Lengin & Sron
IS ; o .
Line Slze ) Scheduls 80 ANS! Class 600 Flange Type  RPyWY Material weoa
METER TUBE: Part Number
Ouvgrall Lengh &1 i UfS Length 4 D/S Length  au{n'1d Plate Te Conditioner/Vanes e
—a ool i
f
. }AGA 3, 2nd ED. (85 Ed.) [
AGA 3,3rd / 4th ED. (92 /00 Ed.) 4
METER TUBE / ORIFICE FITTING INTERNAL DIAMETER:
o UPSTREAM BOINTS DDWNS'I‘REAM POINTS
PLANE A ] [ 5] E I F H [ "’
~ ] 1.‘149 L AR ar SEa ) 7 GRey /«93{). e "i‘i“f- G134 T
2 i+ A5 ).y B /A v Al A i
2 -G 28 5 3 ! i .\ R RIECE S
4 1.43% g -4 - + il ~ 887 [Ga)
AVERRGE — 1.5 9 A NS R ALY STl N LRI ELR
TENIP. e 10 Ws) 0 0 2T &R | Gac
ROUGHNESS 120 o io Lo Lo i T7a {e0 {20
Q.C.inspectar mm A 30y T w3 Jr ur- o
?Elf? L FrrFrod 75_ il ?Wﬂ;_'
PRESBURE TAP TESTS: ~|Date ;
0.375" f TOP BOTTOM Ll
0.500" ™ UISRIGHT | WS LEFT | iSRIGHT | Dig LEFT | WSRIGHT | U/S LEFT | /s Mg IS CEET
IO SIZE 00T T o5 S | Baas Leas | BRSPS  Ba s Toe &S T P&3%<
TAP LOCATION ~F ] =~ (s ~{a -5 5 ™~ -3
PRESSURE TEST PSS 955 T Enss Pass T Pass | oo s POES
" INSPECTOR S 1
ECCENTRICITY: N
RIGET ] LEFT TOR J BOTIOM
HORIZONTAL I VERTIGAL i
HORIZONTAL TOLERANCE N VERTICAL TULERANGE CYPAR
HORZONTALECE, o o VERTICAL ECC. 0.Cabh
INSPECTOR o Date AP
PLATE SEAL GAP AND QORIFICE PLATE: Blalz Carrier Width aa»
Plate Sezl Gap 0e62X] o [ gsra 1 osws [ Plate Carriar Hzight 5.
[“ Top Bottorn Right Lef: Qrifice. Plate Heat Numbes
Seal gap width +0.007/-0,003 1> Sty [0St Skt [0 S6/ . :.Driﬁce Plate Bn're .
ORIFICE PLATE THICKNESS ' Orifice Plate Melerial
PLATE WITH SEAL Flit:lgla Shampness(Aca 24.2)  DPgse aif [
INSPECTOR inspectar % W { _pete AR 7§ ?!!11
B i
HYDRO TEST RESULTS: Station Date, {Z
Test Prassure (PS1) DJ‘{I L’ Duration {miniutas) 2 Technioian n_;a/ Witness PASSH FAIL j:[
PNEUMATIC TEST RESULTS: Statien [ % Date
Test Pressure (PS)) i é") Duration {minutes) 5 Technicfan JV e Witness p_' ; F’Assﬁ FAIL D
BLANK PLATE SEAL TEST RESULTS; Max. DressureNac um Applied tation, {7 7, Dala
Vazuum applies to s Pressure Appliad i L/ F'ASS FAIL [ Technician W‘ itiess
FM-GC-0] REV.d

31-—1\-}5}'-10
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BYIO-ES fus

-Rad Hrep, AR T4F 145
Copads

Ph{¢03] D4z-2404
Foes {403) #8710

enmuil; capaila@ eaneltaee nim i, com

U Canaita Controls Lid,

DUAL CHAMBER

ORIFICE FITTING

DATASHEET

1 |TAG N, - | Customar: Flint Pkocess
o z JONEROC, : '
% 3 JLINE BRE/ECH. I 2'ECEBD -~ Custnmer POZ:
& rimt) np AFLT4WAGA 2 . F
S 4 |PESIGR STANDARD 4th {2010) ET?&J_&_.‘!_ :
5 [QUANTITY ] - Ciuotn 2t SU1578 i
[rerra—m
CEMATERIAE - - » - o ~ 30488, . . % .} 8HY: -~ - - ~1of 1 fmgan
7 |THICKNESS tH 0425 Pl WO = (K4
& [BETA (@)= dib fretzflad) 0.52 1ine iD: L % ]
g-ﬂ 2 |SCRE DA g N 1.800 ) - 1
IEI 3 10 SAX ALLOWABLE BETA f)= 4iD 0.75 Drawing: DCA-PC-F
o™ 11 {MAX 21T CWABLE ORIFICE BORE PIA I 1373 CAL 57 3 b
12 [VENT pRAM N3 i No 0: 1 18
1% |SESL RING JMATERIAL -STYLE 31€55 | e JULE 15
14 {PLATE HOLOER MATERIAL 473D Caroon Sl |~ A%ﬂ. nL 26
15 {BODY MATERIAL AITWER V- =17 ;._g.g.._.,!m.... L 12
-1 {50DY SIZE B RATING il el = el
17 [sEAL AP ¥ 0502 Na o
T8 [TRIBSTARTERIAL 4530 G5 Ne 4
ﬁnav STYLE Flange x Whid OQvorall Lenglh Tolaranes +/ 16=
20 [SEATSTYLE Grapss o
88 21 [TAPHOLEDIA T m 0,375
:E 22 [INSIDE DIANETER i 538 Radiography]
O & P oy |STUD BOLT MATERTAL ABEIM v
‘24 [NUTHATERIAL Alg4 BHY o7 ] | "
25 [DESIGH STAHDARD B8, 342005 Liguld Penctrant]
25 |TAP LOCATIGN 1.065" From Flats Face Hardness )
27 {TAP GONNEC TION STYLE WTHET Hydro G} 4 Hour @ 3220
2@ |SHAFTORIENTATION | IEFP el
28 [NO.OF TAFS TR //ﬂ:r’;nsm Allowsizel
30 [TUBE MATERIAL ATOES e ,‘/ﬁwm T (o
A IOUTER CONNECTIONS ooy V. /WHFSIG’ . 1480 v
& 32 |FLARGE MATERIAL At0EN W WES ———
E 3} [STUD BOLT MATERIAL AlSI BT W COL-N {RI7LT-FCAW)}
E S¢ (FLOWGCNDITIONER | TYPERMIATERIAL Yoz {cPATORT 58S COLE {Low Temp-SHMAW)
= 32 |CONDITIONERNVANE CORNECTION -RINKED [y ©CLE[Reg Temp-3maw)
35 [NUT MATERIAL Adgs 3HY
36 |OABKET MATERIAL 0435 Flaxitaffa fanket
a7 EES!EN STANDARD B31.3-2000 Applicable Customer Jpees:
28 IFLUIDAND 3TATE Nopz
38 {CORROSIVE COMPONENT
m% a0 [W FLOW.: A FLGW - [ F-{lé;H 7 HAND
=4 4% |NORVAL FLOV: ' ' Y '
5e 42 |INLET PRESS. (F5IE) |DESIGH PRESS, {PSIG} / I ...
“a 43 [MAX DIFFERENTIAL. "W / A
' 44 |DESIGNTENPF  [OPERATING TENP. 8 7T Wi, e
<5 3G ; 705, S g e,
- 7 = PG ™
N M2 N3 Lo b T 3 NOTES ¢ IR
i e P e e
] 3128 ugr =~ i AT = - Fo e r s =
§ RATING soop b 20902 v T '
% CRIERTATION, » T |
U | MATERIAL Atosn T @ atoEn
Rav Caseriplian Ey Baofz
0 lagued Fer Gonslruztien - OME 1 B-MarZDy4




—

Vm V ELMURUG‘AN‘ “—'JL D‘:"S {P)LTHh,, TEST CERTE FiC ATE TCNO, ‘: "hff'l%ﬂﬂﬂf
65/1- AB& CLPUDUPALAYAM BP0, (EN 10204. 3.1R) DATE :20 1204
AVINASHI Tk, COTMBATORE - 841 654,
CUSTOMER SPECIFICATION REFERENCE. MELT Ne,
CANALTA UONTROL VALVES, L ASTM 4216 WCB - 2004 Edition H56M4
8770-65TF AVENUL, RED DEER, L NACE MRG175 VENDOR MARK
ALBERT.I-&, CANADA « TAP 145 FLS
PURCHASE ORDER NO. ORDEK ACCEPTANCE NO. BATE OF POURING
TWE-04120 04 - 65 It.00.04
CHEMICAL COMPOSITION %
SPECTFICATION C Si 5 P Mn MNi Cr Mo v Cu "RE
Minimum - - - n - = — - - - -
Maximum 030 | DS0 § 6045 | on4an 10¢ 050 | uso | pop 003 | 0ap 1.0
tAchieved 0.2 .37 0.014 .08 085 .02 0.23 003 4 onos |oone 0.4]
HEAT TREATMENT =~ :
NORMALISING : Temperaure raisad tg 920°C, Soakad for 2 hours and then ntmospheric air cooled.
MECHANICAT PROPERTIES
Values Ave. ANGLE D
Minimam 36 0 - 33 - - - B N
Mazimum o kel ~ _ ” - ” - 37
Achioved 432 742 kA 640 - - - - 144
DETAILS OF CASTINGS _
- SLNo DESCRIFTION DRAWING No/ REV, PART Mo, POUREDR QTY,
! 2"Model DC Bady ' 260DC04 - TT /9 oo 3 Nos.
zZ 3"Muodel DC Top Hopsing 36002157 10 Lo 1 Na.
|
L
REMARKS :
1. The ebnve stated ksi values have been calculated hased on o pinal tesied NAnm® values,
L*RE = Ni+Cr+ Mo+ V+ Ly,
CERTIFIED THAT
I. THE ABOVE GIVEN DETAILS ARE CORRECT. )
2. THE MATERIAL CONFIRMS TO ABOVE SPECIF! CATION AANATARAJAN
Prepured by: Cheeked hy 2 ALUTHORISED WORK'S INSPECTOIY
L Chemist MANAGER - QUALITY ASSURANCE

VA/QC-04/ Rev 0



Q5 3214 Rey 5

- .FL.OW LINK SYSTEMS (PYLTD e _
- FOUNDRY UNITII TEST CERTIFICATE TONG  : E096L
» 63/2-AB & T, PUDUPALAYAM B.P.O. (EN 16204-3.1)
~AVINASHITE, COIMBATORE. 641 634, : DATE 1 12,0331
o INDIA.
) SPECIFICATHNN REFERENCE MELT NOJ DATE OF POURING
OLS LTD. 1. ASTM AZ216-08 Gr.WCE
: ~ - 00564 / 05,0111
NUE, BAY #1, 2. NACE MPB 0175
FOUNDRY BEARK
FILS
PURCHASE ORDER HO ORDER ACCEFTANCE NO
‘Fag Ma. - 16012 10-745-A4
CHEMICAL COMPOSITION %
SPECIFICATION] C Si 5 P Mn Ni Cr Mo ¥ Cn Al *RE
Minigimen A - — - — - - - - - - -
 Muximm 030 060 | 0045 | o004 1.00 (.30 0.50 0.20 0.03 0.30 - 1.00
g ---Achieved. .. 0202 - .038 [ 0009 | 0021 F 09% | D06 008 -} 001t | voos { o007 - 0,18
HEAT TREATMENE; MORMALIZED: Tempomsture raised ta 920°C, Soaked for 3 hours and then air-cooled.
MECHANICAL PROPERTIES
V.5, UTS YELONG. Y RER. T4 NOTCH TOUGINESS BEND TEST | HARDNESS
SPEClF[CA'{IEN (e e :;izm (e 7 ARBA {at "C}J e R
i w5 Yal o Ave (IIBZ
Minbrmm 15 70 22 35 - - - - —
Maxismim - 95 - - - - - - 237
Ackjuveg 4.0 78,7 36.2 653 - - - - 151
o DETAIL OF CASTINGS
S8.NG, .. DESCRIPTION BRAWING NO / REV, PARTNO POURER QTY
1 |2"MODEL PC TOP HOUSING 260DC14/12 - 12

BEMARKS:

L. The rtove simed ksl vadues hove besy calenlated bese! vo origine] teced NNV wrloen,

2. *RE = Hi + Cr=Mp+ ¥+ Cn

CERTIFIED THAT

1. THE ABOVE GIVEN DETAILY ARE CORRECT.

2. THE MATERIAL CONFURMS TO AHOVE SPECIFICATION,
3. THE MATERIAL I8 TREE OF CONTAMMNATION FROM
RADOACTIVE ELEMENT OR RADIATION.

THE PARTS WERE MANUFACTURED, TESTED IN ACCORDANCE
WITH THE ABOVE SFECIFICATION AND CERTIFIED BV
ACCORDANCE WITH EN 10Z#4-3.1

Prepared by: Checked by:
MRl ﬁ
M.RANMTH KUMAR ARARKIY ANNANM

ARAFENDRAN
ASSISTANT MANAGER -QUALITY

MANUFACTURER'S AUTHOREZED INSPECTOR

=



PRODUCT:PI

PETTINGS

MILL TEST CERTIFICATE
ACCORDING TO : EN-10204-3.1
MANUFACTURER: SHANDONG FLYING CASTING AND FORGINE CO.LTD

DATE:INOV 18,2010

NVEIEE ND

R2010073

MSS 5P -97

FORGED HIGH PRESSURE PIPE VITTINGS, MSS S -07 |

q

1 00153 | 1"x 373,12 13000# A105 Threadolets, NPT 1000 Accepinble Acceptable
; ooid 34" 30--5" 13000# A105 Threadolets, NPT 980 Aceeptable Acceptable
i} 1233 3"y 348" 13000# A0S Threadolets, NPT 1011 Accepiable Acceptable

CHEMICAL COMPOSITION %

MECHANICAL PROPERTIES

G

r m

i : > i L S < d ]

1 0.21 0.17 0.02] 0,005 | 0014 |0.010 | 0014 | 0010 [0.010 155 501 258 i i3
5 00174 0.15 0.15 .80 0.020 | 0,005 [ 0.010 f0.012 | 0012 | o.010 [0.010 157 300 253 13 35
- 01233 119 0.27 9] 0013 | 0008 10010 (00204 8010 | 0010 {0017 152 335 355 33 a5

APPROVEDCHief of Inspection Secton: I,

JE

/1




SHANDONG FLYING CASTING & FORGING CO., LTD.
804 ROOM,No.1 BUILDING 18 MIDDLE DONGHA! RCAD QINGDAQ CHINA
TEL: +86 532 B5064444 ] BS061468
E-MAIL:kjx@plumblihgehina.com

%ZD Ccookm _uh NO. Euﬂomgmmﬂ

FAX:

+86 532 85062338

WEB:www.chinaplumbing.com

ﬁmwﬂmmohﬁﬁm OF INSPECTION AND TEST EN10204 3.1B
ASTM AIOSN FITTINGS ASME B16.11

mem 1Imﬁmﬂﬂ>h .._,ﬂm..m, .
PR : Reduction
: | 1 _ <0.04 {0, 401, 40 < 0.1 Eg. ..95& i ._3 4 (%)
bmﬂﬁ bﬂ_ cmz mJEm.nm fa& Q._mm uccc f:nunna 3::&? WNI'T
ASME B16.11 Spec- Black volor
NPT Thread-Q-Lets
_ 2" 10000 Hi213 10,19 | 0.61 {0033 0032 {025 {001 {001 {00l | 001 {0.01 3z7 487 35 105 31 0K
NPT Thread-O-Lets
_ 3/4" 10000 H1213 1019 | 0.61 |0.033 {0032 025 |0.01 10.01 [0.01 | 0.0l |o0) 327 487 35 165 H OK
NPT Thread-0O-Tets .
F 1" 5000 Hi213 1019 | 0.61 {0.033 10,032 | 025 jo.01 |o.01 (001 [ 0.01 |60 | 327 487 35 163 31 QK
NPT Lxternal Hex Plugs
_ 172" 25000 HI213 1019 { 061 |0.033 |0.032 | 0.25 [0.0f 1001 {00] 0.01 [0.01 | 327 487 35 165 £l GIC
NPT Internal Hex Plng
172" 5060 HI1213 (0.19 | 061 [06.033 |0.032 | 0.25 {0.01 0.0 {0.01 0.01 |0.01 | 327 487 35 165 H OK
TNSPECTOR:CHUN ZHANG the FLYING B4 %ﬁ%ﬁﬁ_@%ﬂ_%ﬁw AUG 04,2006

uguﬁnﬁdr_..an::.&. Lt ia | m:_-n?:mﬁ

dutkerLzod

(1] n._;:n;#:ﬁ-:

Fgnatarpisk




- n - = =3 e 103
o), L7 R A IR 4 7 om0 o Qs
L0 SANGSUBENQU TUBE-MARING COLTD. INSPECTION CERTIFICATION R S+ S
& RS Contract Mo 95 Stecl Grade . (IEYE Total Pundles {F) .,
TR Customer wmma.mf AR A T Specification . ASTH ALD8G: 7 RS Total inﬁ.im@ s
e 52 B8 Praduet .m..ﬂwmmm%“w Ve EE® Length Scope(mm) 5000 i AT 3 License *
A% Size(mm) B0, 345, 54 SZEAES Delivery Condition ST BLAM Date of Lusue _ 20024705 4108
Fi - I SN T H ogt, a
gl e e |malralse % 1 % % Chemical Composition Al % B8 Mechanical Properties
£ Heat Lat Weight g o b v . ﬂmmmwmr_ %Mﬁ.ﬁ#_mmﬁ ﬁmm.mﬁ ;wwm% mmm itd
: dles] P o C | Mn P T i Cu | Mo A e S)Rm E) | Harness
Me! Mo No Bundles| Pieces| (ko) Nawe | Nmne | A (%) | 2o |( )
Ll oor-14l 7055018 1 37| 1892 o.3¢ 0 5% @.007 043 1 a8 BO30—505E 00— A
25 or-llg| 7055024 b 37| 18s¢| 0.19 0.5F 0,20 g olt 0 43 4. 08 S48, 5040 ok fens g fog
.Lw. 07-114|  T055024, 1 25 [ 112v| 0.1 6.5% o 20 o 007 897 0 .fn 24075 A5/ 48535735
m 07114 vOBEOLA 1 87 | 18631 0.19 0.8 0.2 o ofr Of__ 038 ag 350,380 —S0E AR~k
+ | o?-114| TOSEO1IA 1 ar 16621 0.19 0. 59 0047 ¢ 809 o .._.__m 003 0z RACAH— 505 f608 5 4. /0d
K . £ ¥ Metallogragly il
g .mu.ﬁ.r B HRAREELER ( 437 SRR (4 B | qeae | B Decarburized Layer(mm) et (8 ) Noo-Mepllic EnEm_cE (Grade)
Mo Graln Size Bands MRS () Miero Tisste | 8552 | 1 5 tnside | 41 3% Outside A 5 C 5
H
2
- -
4
3
[E 5 Flattening ¥ 13 Expanslon | % %F Coldbend | T %% Forging Test| iR ifidRe5 BT A UT | AKIEHER Hydrostatic Test
. :
I - = 1E
" i,_ﬁﬁéﬁﬁ BIf= ook i 3@1#)%%?%% .
it 4 . ARUETIRERS. B G 500, EEBY, IHMEmMt Ay
Noie

il SR SRR AT AT By

Jianghai Middle Read fngang Town Zhengjiagzang ﬁ_n.;_m:mm: Frovince
I CPax ) 0312-58375008

HiE ( Telk

0512-38375005

E]
£\
Issued by -

% (P.CY 215632

LHEHEA .

Chief of Quality Inspestion Station:




PN = i

© JIANGSU BENQIU TUDRE-MAKING m.O.._u._u,

BIR 2

7 oan i BT W) P

INSPECTION CERTIFICATION

QRI5.1-03

2007050193
3 5 i 5 B

&Y Contract No ?d.m. Steet Grade 20 BAE% Total Bundlest #F) |
1B AT Customer R R (1R Uil Specification ASTM A105Gr. i AT Tota) Weight{ke) 11194
7= 5 $ik Product %.uumwmm.ﬁ%mﬁ 1CBEREER Length Scope(mm) | gu00 (% FIIE B License _
B Size(inm) 80. 3#5. A4 F PGS Delivery Condition 44w BAHM Dat of lssue v BOOTEECS 10 H
. T T n, . s N - s " fos
gl s it 2 Wl alm m % B % "% Chemical Compasition . mr#wﬁ i Mechanical Fraperties
§| Heat Lot Waipht slslolelne v . a,mwmﬂ L%mmﬁ A,_M%vﬂ __ﬂwwf hm ;4
b aens C | Mo i iy i u | Mo A (Y5)Re] {[315] 1L atness

Naj Mo No Bundfes| Plzces] {kn) | z\_::. Ninm' | A (%) | 7% |( }

| 07-114] 70535014 1 37 1853 0.1% 0,52 . m.o_ 0007 0.049 0.03 0.0 0 o 350/35D mom‘...mo.m 34/24

I opr-l14| vossta 1 af 1683 | 0.19 0.54 0.20 0.00F 0.008 0.08 0.08 ¢, 0f 3E0/350 FOS/R0G 34t34

3

- -

u .

b2 & 3 Motallography

g s e Ly o S P4 i | BHFR Deearburized Layar{nim)y LI (B ) Non-Metallic Inchsions (Grade
N AT () WARER (B HMERMA ( Gy | BEBA ._.wm\mw - : . )
BlH Grain Size mmzaw E_o_.o ._.Fm:_. L M 3 Inside | #F ¥ Quiside A _ B o 3]
N

3

p ¢

m .

£ & Flattening ¥ [T Expansion | ¥ Coid bend [Tl HR Forging Test | TRBRERAE ET | S5 HG UT | RIEIRE Bydrostatic Test
AR ; AR
] —. PRI B BRBE S AR AR TR
wor | = R aS B T 5 M, RIERM, SRR SRR
MNote

Mt LA E R T A BEULIR P

.:njmw_s_ Middle Road Jing
[ Tel'h: D512-583%50035

%H

gang ?g..: 1 £hangiingang City Ji;

angsu Province
(Fax): 0512- 38375008

(TR (P.C) 213632
RN
Issued by : L

- EREEA - .__....‘.,....-

Chicf of Quality Inspection Station;




MILL TEST CERTIFICATE

ACCORDING TO : EN-10204-3.1

MANUFACTURER: SHANDONG FLYING O.Pm.,:ZO AND FORGING CO.LTDH

PRODUCT: FLANGES

JAN 06,2811

TNVQT

RAD

RIDI00DG

mEpectitn;

1nkpes

10F24604

47 600% REWN SCH 80 A105N 100 Acceptable Acoaptabla
2 | 10F24503 [3” 3004 RF WN SCIT 40 A105N 25 Acceptable Acceptable
dp LOF24602 127 6004 RT WN SCH 80 A QSN 250 Acceptable Aceeptable
4 1 10F24600 3" 460# RF WN SCH 80 A105N 400 Acceptable Acceptable
5 | 10F24606 16" 6004 RF WN SCH 20 A105N 25 Acceptable Acceptahle
6 | 10F24302 {27 | S04 R¥Y WN SCH 800 A105 23 Acceptabls Acceptable
7| 10F24701 11" 600# RF Threaded Flange (17 NPT A 105N 250 Acceplable Acceplable

CHEMICAL COME

OSITION %

MEC

HANICAI PROPERTIES

H

s MANHE A5 00k pion _ : sy i
1 | lGF24a04 a.17 0.2 0.02 1 0013 { 0.0t | Qo1 0.01 |0.014 165 5t5 340 34
2 | HF24503% 0.17 0.2 0,024 {1 0.M 001 L0015 0.m 0.011 |0.012 160 520 143 30
3 p 10524602 0.2 .25 0.021 | 0011 | 0.01 j0.011] 0012 | 001 |0.014 164 515 340 14 3J
4 10124603 0,14 0.17 002 [ 0013 F0012 1 001 | 0.012 | 6012 10.012 175 535 340 -30 36
3 | TOF2A606 0.15 0.2 0.024 § 0.013 | 0.00 oot | 0011 | 0011 j0.014 165 315 345 34 35
6 1 10F24502 (.15 (.22 n.n2 001 ool fooia| 0012 { 0.01 {0010 il 330 340 31 I3
7 { 10F24701 0.17 0.25 0.024 | 0.013 | 001 {omt] 0011 0.01 (0014 165 515 345 30 as

NORMALIZED AT 920°C FOR 5 HOURS, COOLED IN STILL WATER

APPROVEDCHiel of Inspection Section

(LIL




CHEMIZAL COMPOSITION % MECHANICAL PROPERTIES
- T - . : v TONGATIO

; . 5t b : : LT20 DD : B i
1 T0F13004 { .190 0,100 0.730 0.018 | 0021 [0.i50 [0.180 | 0.039 | G030 [0.760 157 537 272 31 33
2 10F13103 {. 160 1.180 {).76{ 0023 f 0.020 10,108 {0210 | 0.035 0031 {0210 152 572 276 31 32
3 JOF13208 0.150 0,190 (1.750 0.018 | o021 {0150 {0.18¢ | 0019 0.030 [ 0.260 157 337 292 3i 33
4 10F 3108 0180 0.180 N.730 G044 | 0021 10,120 |6.210 | 0038 | 0.027 027D 158 538 27R E} 32
5 10F13003 {0,100 0.190 0,750 0.018 | 0028 {0,150 j0.1080 | 0.039 | 0.030 |0.260 157 337 272 31 33
] 101713302 0,160 1,130 {1.760 0.023 10020 10010 [0.210 § 0035 | 0.031 021G 152 522 276 31 32
7| MIF1M03 | G.ign 0.190 | 0.750 | 0.018 { 0.021 {0.150 [0.130 | 0.025 | 0020 0.260 157 337 272 31 33
s 10713042 0.190 0,190 0750 § 0018 | 0.021 [0.150 (0180 | 0.039 0.030 10,260 157 537 272 31 33
9 10F {3008 (.21 1.170 0.800 0026 1 0.020 {0,120 [0.200 | 0032 | 0.032 10210 136 532 278 3 32
10 | 10F13502 5.160 0.180 0760 [ 0.023 § 0020 |etip j0.210 | 0.035 0,031 0210 152 532 276 3t iz
11 10F13503 (.210 0.170 0.800 0.026 | 0,020 10120 [0200 | 0.032 | po3z 8.210 156 532 278 a0 2
I2 | 10F13506 0.210 0.170 {.80D 0026 | 0.020 6,120 {0200 | 0.032 | 0032 0.210 156 532 278 30 32
I3 | 10F1350% 1.216 0.170 0.800 1 0.02 | 0.020 |0.120 |o200 | o3z 1.032 $0.210 156 532 274 n 32
14 | 10F13608 0.2H) 0.170 D80G 1 0.026 | 0,020 (0120 10.200 | 0.032 | 0.032 0210 156 532 278 30 32
15 { 10F13610 0.210 0170 1_800 0026 | 0.020 |98.120 |0208 | 0.032 | 0.032 0,210 I36 332 278 30 32
16 | 10F13708 (1.210 0.170 0.800 ] 0.026 | 020 §0.120 |0.200 ] o412 0032 10210 156 532 278 30 i
17 | 10F13810 0.210 DA D200 | 0.026 § 0.020 [0.120 0200 | a3z 0.032 |n.210 156 532 278 30 32
18 | HOF1391D 0.210 G170 0800 10,026 | 0.020 {0.520 o200 | D032 0032 {0210 156 532 278 30 32
19 | 10F20802 0.210 0.170 0.800 | 0.026 | 0020 {0a.120 la.zo0 0.032 | 00352 |0.210 156 512 278 30 32
20 | 10F20612 6.134 0.190 0756 10018 | 0021 |0.150 10.tR0 0.039 | 0.030 |0.260 i57 537 272 3 33
21 | 10F20634 0210 Q170 0.720 | 0018 § 0020 0100 [0.150 0.035 | 0.032 |0.270 154 528 276 k] 35
22 | HF20601 0.190 0.200 0,720 | o01s | 0016 Foiso |0.190 0.036 | 0.035 [0.260 157 535 274 3 iz
23 10772061 {1.190 0.200 0,720 0S| opls foaso loto | 0.036 | no3s 3,260 157 535 274 1 12
24 | 10120611 0.170 4,180 0.780_ | 0.017 | 0.014 |0.16D {0,180 | 0.034 1.035 10220 160 534 275 12 EX]

NORMALIZED AT 920°C FOIL 5 HOURS, COOLED IN STILL WATER
APTROVEDChicf of Inspectinn Sectan:LEL,




MILL TEST CERTIFICATE

ACCORDING TO : EN-10204-3.1

MANUFACTURER: SHANDONG FLYING CASTING AND FORGING CO.LTD
PRODUCT:FLANGES DATE:DEC 1,2010

R2010088 ASME 1516524
: alsHspEs 5p

FLANGES,ANSI B16.5 Acoeptable Acceptable
1| 10F13004 {4 GOOR RTT WN 80 A10SN ; 5 Acceptable Acceptahle
2 | 10F13103 13" 300/t RF WN 40 AL05N : 25 Acceptable Acceplable
3 1 10F13208 {8 150# RF WN 40 A105 . 23 Accepluble Acceplable
4 TI0F1310% |8 300# RF WN 40 A 105N 25 Acceptable Acceptahic
3 | 10113003 13”7 600# RF WN B} A105N 400 Acceptable Acceplable
6 | 10F13302 {2" 1504 RF WN 80 A105 25 Accepinble Acvepluble
7T 1 10F13403 |3 15004 RT W 160 A105N s Accoptable Acceptabie
£ | 10F13002 |2 601 RF WN 80 AE0SN 250 Acceptable Acceptable
9 | 10513008 |8” 6004 RF WN R A105N 25 Aceeptable Aceeptuble
16§ 10F13502 } 2" 2500LB R'TJ Blind Flanges A105N VA Acceptable Acceptable
11 ] 10F13503 { 3" 2500LB RTJ Blind Flanges A105N 2 Accepiable Accepiable
12 | 16T13506 | 6" 2500LB RTT i3lind Flanges A105N 2 Aceeplable Acceplahle
13 | 10F13508 | 8" 2500L1 RTJ Blind Flanges A10SN 2 Acceptahle Acceplable
14 110713608 {8" 300LB RF BLIND AI05N 2 Acceplable Acecptable
15 [ 10F13610 |10" 300LB RY BLIND A105N 2 Acceptahle Acceplable
16 | 10713708 [8" 6OOLB RT7T BLIND A105N 2 Acceplable Acceplable
17 [ 10F13810 110" 600LB RF BLIND A105M 2 Acceptable Acceptable
18 [ 10FE3210 [10" 900LB RTI RLIND A105N 2 Acceplable Accecpiable
1v | HF20602 14" 300ANSE RF BLIND FLANGES A105N 4 Acceptable Acceptable
20 | IOF20612 112" 600 ANSIRF BLIND FLANGI A105N 5 Acceptable Acceptable
21 | 10F20634 (%" 900 ANST RTI BLIND FLANGES A 105N 3 Acceptable Accepiable
22 | 10F20601 {17 150 ANSTRF BLIND FLANGES A103 2 Acceptable Acceplable
23§ 10F2061 |1 900 ANSI RTY BLIND FLANGES A105N 2 Acceplabie Accepable
21 | 10F20611 {1 600 ANSI LF BLIND FLANGES A 105N 2 Acceptable Acceptable
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